

# LOW COST DRUGS

Here is a list of free and low-cost prescription drugs offered by Toledo area stores. Included are Meijer, Giant Eagle, and Wal-Mart pharmacies. To qualify, all drugs listed must be generic, not brand name. Also, there may be conditions, such as no more than a 30-day supply. Check with the pharmacy.

<p><b>Meijer (free antibiotics)</b></p> <p>Amoxicillin Ampicillin Cephalexin Ciprofloxacin Erythromycin Penicillin VK Sulfamethoxazole-TMP</p>	<p>Dicyclomine 20mg tablets Dicyclomine 10mg capsules Digitek 0.125Mg tablets Digitek 0.25Mg tablets Diltiazem 120mg tablets Diltiazem 30mg tablets Diltiazem 60mg tablets Diltiazem 90mg tablets Doxepin 10mg capsules Doxepin hcl 100mg capsules Doxepin hcl 25mg capsules Doxepin hcl 50mg capsules Doxepin hcl 75mg capsules Doxycycl hyc 100mg tablets Doxycycl hyc 50mg capsules Doxycycline 100mg capsules Doxazosin 1mg tablets Doxazosin 2mg tablets Doxazosin 4mg tablets Doxazosin 8mg tablets Estradiol 2mg tablets Estradiol 0.5Mg tablets Estradiol 1mg tablets Estropip 0.625Mg tablets Estropip 1.25Mg tablets Enalapril 10mg tablets Enalapril 2.5Mg tablets Enalapril 20mg tablets Enalapril 5mg tablets Enalapril hc 5-12.5 Tablets Erythromycin 2% solution Erythromycin oph ointment Fluconazole 150mg tablets Fluocinolon 0.01% Solution Fluocinonide 0.05% Cream Fluocinonide 0.05% Cream Fluoxetine 10mg capsules Fluoxetine 20mg capsules Fluoxetine 40mg capsules Fluphenazine 1mg tablets Furosemide 20mg tablets Furosemide 40mg tablets Folic acid 1mg tablets Famotidine 20mg tablets Furosemide 80mg tablets Garamycin 0.1% Cream Gentak 0.3% Oph solution Gentamicin 0.1% Ointment Guaifenesin -dm syrup Glimeperide 1mg tablets Glipizide 5mg tablets Glipizide 10mg tablets Glyburide 2.5Mg tablets Glyburide 5mg tablets Guanfacine 1mg tablets Haloperidol 0.5Mg tablets Haloperidol 1mg tablets Haloperidol 2mg tablets Haloperidol 5mg tablets Hemorrhoidal-hc 25mg suppositories Hyoscyamine (sl) 0.125Mg tablets Hyoscyamine 0.125Mg tablets Hyoscyamine 0.125/Ml drops Hyoscyamine er 0.375Mg tablets Hydralazine 10mg tablets Hydralazine 25mg tablets Hydrochlorot 12.5Mg capsules Hydrochloroth 25mg tablets Hydrochloroth 50mg tablets Hydrocortiso 1% cream Hydrocortiso 2.5% Cream Hydroxyz hcl 10mg/5ml syrup Ibuprofen suspension 100/5cc Ibuprofen 400mg tablets Ibuprofen 600mg tablets Ibuprofen 800mg tablets Indapamide 1.25Mg tablets Indapamide 2.5Mg tablets Isosorbide mono er 60mg tablets Isosorbide mono er 30mg tablets Indometnacin 25mg capsules Isoniazid 300mg tablets Lactulose 10gm/15 syrup Levothyroxine 0.025Mg tablets Levothyroxine 0.05Mg tablets Levothyroxine 0.075Mg tablets Levothyroxine 0.088Mg tablets Levothyroxine 0.112Mg tablets Levothyroxine 0.125Mg tablets Levothyroxine 0.15Mg tablets Levothyroxine 0.175Mg tablets Levothyroxine 0.1Mg tablets Lidocaine 2% visc solution Lisinopril 5mg tablets Lisinopril 10mg tablets Lisinopril 2.5Mg tablets Lisinopril 20mg tablets Lisinopril/hctz 20-12.5Mg tablets Lisinopril/hctz 20-25mg tablets Lisinopril/hctz 10-12.5Mg tablets Lithium carb 300mg capsules Loratadine 10mg/10ml syp Loratadine 10mg tablets Lovastatin 10mg tablets Magnesium oxide 400mg tablets Meclizine 25mg tablets Meclizine 12.5Mg tablets Medroxyprogesterone 2.5Mg tablets Medroxyprogesterone 5mg tablets Medroxyprogesterone 10mg tablets Megestrol 20mg tablets Bumetanide 1mg tablets Betameth dip 0.05% Cream Betameth dip 0.05% Cream Betameth val 0.1% Cream Betameth val 0.1% Cream Betameth val 0.1% Ointment Betameth val 0.1% Ointment Buspirone 10mg tablets Buspirone 5mg tablets Carbamazapine 200mg tablets Captopril 25mg tablets Captopril 100mg tablets Captopril 12.5Mg tablets Captopril 50mg tablets Chlorpropami 100mg tablets Chlorhex glu 0.12% Solution Chlorthalid 25mg tablets Chlorthalid 50mg tablets Cimetidine 800mg tablets Citalopram 20mg tablets Citalopram 40mg tablets Clonidine 0.1Mg tablets Clonidine 0.2Mg tablets Colchicine 0.6Mg tablets Cyclobenzapr 5 mg tablets Cyclobenzaprin 10mg tablets Dexamethason 0.5Mg tablets Dexamethason 0.75Mg tablets Dexamethason 4mg tablets Diclofenac 75mg tablets</p>	<p>Neo/poly/dex0.1% Op suspension Nortriptylin 10mg capsules Nortriptylin 25mg capsules Nystatin 100000u cream Nystatin 100000u cream Nystatin 100000u ointment Nystatin-triamcin cream Nystatin-triamcin ointment Oxybutynin 5mg tablets Paroxetine 10mg tablets Paroxetine 20mg tablets Phenazopyradine 200mg tablets Phenazopyrid 100mg tablets Pilocarpine 1% op solution Pilocarpine 2% op solution Pindolol 10mg tablets Pindolol 5mg tablets Piroxicam 20mg capsules Polymyx b sulf/tmp drops Pot chlorid 8meq cr tablets Potassium chl 10meq tablets Potassium chl 10meq cr tablets Potassium chloride 20meq/15 liquid Prazosin 1mg capsules Prazosin 5mg capsules Prazosin 2mg capsules Prednisone 2.5Mg tablets Prednisone 5mg pak Prednisone 5mg tablets Prednisone 10mg tablets Prednisone 20mg tablets Prenatal rx tablets Prochlorper 10mg tablets Promethazine 25mg tablets Promethazine6.25/5Ml syrup Propranol 10mg tablets Propranol 20mg tablets Propranol 40mg tablets Propranol 80mg tablets Ranitidine 150mg tablets Ranitidine 300mg tablets Salsalate 500mg tablets Selenium sul 2.5% Shampoo Slow-magnesium 64mg tablets Sod citrate/citr ac solution Sod fluoride 0.25Mg chewable Sotalol hcl 80mg tablets Spironolactone 25mg tablets Sulfacet sod 10% oph solution Terazosin 10mg capsules Terazosin 2mg capsules Terazosin 5mg capsules Terazosin 1mg capsules Tetracycline 500mg capsules Tetracycline 250mg capsules Tobramycin 0.3% Op solution Thioridazine 25mg tablets Thioridazine 50mg tablets Thiothixene 2mg capsules Tramadol 50mg tablets Trazodone 100mg tablets Trazodone 150mg tablets Trazodone 50mg tablets Triamcinolon0.025% Cream Triamcinolon0.025% Cream Triamcinolone 0.1% Ointment Triamcinolone .1 Cr 30gm Triamcinolone 0.1% Cream Triamcinolone 0.1% Cream Triamcinolone 0.1% Ointment Triamcinolone 0.5% Cream Triamt/hctz 37.5/25 Tablets Triamt/hctz 75/50mg tablets Triamterene/hctz 37.5-25 Capsules Trihexyphen 2mg tablets Tri-vent dpc syrup Verapamil 80mg tablets Verapamil 120mg tablets Warfarin sod 5mg tablets</p>	<p><b>Wal-Mart (\$4 each)</b></p> <p>Acyclovir 200mg capsule Albuterol 0.5% Nebulizer soln Albuterol 2mg tablet Albuterol 2mg/5ml syrup Albuterol 4mg tablet Allopurinol 100mg tablet Allopurinol 300mg tablet Amilor/hctz 5mg/50mg tablet Amitriptyline 10mg tablet Amitriptyline 25mg tablet Amitriptyline 50mg tablet Amitriptyline 75mg tablet Amoxicillin 200mg/5ml sus 100ml Amoxicillin 250mg capsule Amoxicillin 250mg/5ml sus 100ml Amoxicillin 250mg/5ml sus 150ml Amoxicillin 250mg/5ml sus 80ml Amoxicillin 400mg/5ml sus 100ml Amoxicillin 400mg/5ml sus 75ml Amoxicillin 400mg/5ml sus 50ml Amoxicillin 500mg capsule Amoxil 50mg/ml drops Amoxicillin 125mg/5ml sus 100ml Amoxicillin 125mg/5ml sus 150ml Amoxicillin 125mg/5ml sus 80ml Amoxicillin 200mg/5ml sus 50ml Amoxicillin 200mg/5ml sus 75ml Antipy/benzo otic solution Atenol/chlor 100/25mg tablet Atenol/chlor 50/25mg tablet Atenol 100mg tablet Atenol 25mg tablet Atenol 50mg tablet Atropine sul 1% op solution Bacitracin ophthalmic ointment Baclufen 10mg tablet Belladonna alk/pb tablet Benzonatate 100mg capsule Benzotropine 2mg tablet Betamethason dip 0.05% Cream 15gm Betamethason dip 0.05% Cream 45gm Betamethason val 0.1% Cream 15gm Betamethason val 0.1% Cream 45gm Betamethason val 0.1% Ointment 15gm Betamethason val 0.1% Ointment 45gm Benzepiril 20mg tablet Benzepiril 40mg tablet Benzepiril 10mg tablet Benzepiril 40mg tablet Benzepiril 5mg tablet Benzepiril 10mg tablet Benzepiril 20mg tablet Benzepiril 40mg tablet Benzepiril 5mg tablet Bisoprolol/hctz 10/6.25 Tablet Bisoprolol/hctz 2.5/6.25 Tablet Bisoprolol/hctz 5/6.25Mg tablet Bumetanide 1mg tablet Buspirone 10mg tablet Buspirone 5mg tablet Carbamazepine 200mg tablet Captopril 100mg tablet Captopril 25mg tablet</p>	<p>Captopril 12.5Mg tablet Captopril 50mg tablet Cephalexin 250mg capsule Cephalexin 500mg capsule Ceron dm syrup Ceron drops 1oz Chlorthalidone 25mg tablet Chlorthalidone 50mg tablet Chlorhexadrine glu 0.12% Solution Chlorpropamide 100mg tablet Cimetidine 800mg tablet Ciprofloxacn 250mg tablet Ciprofloxacin 500mg tablet 20 Citalopram 20mg tablet Citalopram 40mg tablet Clonidine 0.1Mg tablet Clonidine 0.1Mg pack Clonidine 0.2Mg tablet Clonidine 0.2Mg pack Colchicine 0.6Mg tablet Cyclobenzaprine 10mg tablet Cyclobenzaprine 5mg tablet Cytra2 solution Dexamethason 0.5Mg tablet Dexamethason 0.75Mg tablet Dexamethason 4mg tablet Dicyclomine 10mg capsule Dicyclomine 20mg tablet Diclofenac 75mg dr tab Digitek 0.125Mg tablet Digitek 0.25Mg tablet Diltiazem 120mg tablet Diltiazem 30mg tablet Diltiazem 60mg tablet Diltiazem 90mg tablet Doxepin hcl 100mg capsule Doxepin hcl 10mg capsule Doxepin hcl 25mg capsule Doxepin hcl 50mg capsule Doxepin hcl 75mg capsule Doxycycline hyc 100mg capsule Doxycycline hyc 100mg capsule Doxycycline hyc 50mg capsule Doxazosin 1mg tablet Doxazosin 2mg tablet Doxazosin 8mg tablet Doxazosin 4mg tablet Enalapril 10mg tablet Enalapril 2.5Mg tablet Enalapril 20mg tablet Enalapril 5mg tablet Enalapril/hctz 5mg/12.5Mgtablet Erythrocin 250mg tablet Erythromycin 2% topical solution Erythromycin 250mg ec capsule Erythromycin ophthalmic ointmentment Estradiol 0.5Mg tablet Estradiol 1mg tablet Estradiol 2mg tablet Estropipate 0.75Mg tablet Estropipate 1.5Mg tablet Ethedent 0.25Mg chewable tablets Famotidine 20mg tablet Fluocinonide 0.05% Cream 15gm Fluphenazine 1mg tablet Fluoxetine 10mg capsule Fluoxetine 10mg tablet Fluoxetine 20mg capsule Fluoxetine 40mg capsule Fluocinonide acet 0.01% Solution Fluocinonide 0.05% Cream 30gm Fluconazole 150mg tablet Folic acid 1mg tablet Furosemide 20mg tablet Furosemide 40mg tablet Furosemide 80mg tablet Gentamicin 0.1% Cream 15gm Gentamicin 0.1% Ointmentment 15gm Gentamicin 0.3% Ophthalmic solution Glimepiride 1mg tablet Glimepiride 2mg tablet Glimepiride 4mg tablet Glipizide 10mg tablet Glipizide 5mg tablet Glyburide 2.5Mg tablet (blue) Glyburide 2.5Mg tablet (green) Glyburide 5mg tablet (blue) Glyburide 5mg tablet (green) Glyburide mcr 3mg tablet Glyburide mcr 6mg tablet Guaifenesin dm syrup Guaifenesin dm er Guanfacine 1mg tablet Haloperidol 1mg tablet Haloperidol 0.5Mg tablet Haloperidol 2mg tablet Hctz 25mg tablet Hctz 50mg tablet Hctz 12.5Mg capsule Hydralazine 10mg tablet Hydralazine 25mg tablet Hydrocortisone 1% cream 30gm Hydrocortisone 2.5% Cream 30gm Hydrocortisone ac 25mg suppository Hydroxyzine hcl10mg/5mlsyrup Hyoscyamine 0.125/Ml drops Hyoscyamine 0.125Mg sublingual Hyoscyamine 0.125Mg tablet Hyoscyamine 0.375 Er tablet Ibuprofen 100/5ml suspension Ibuprofen 600mg tablet Ibuprofen 400mg tablet Ibuprofen 800mg tablet Indapamide 1.25Mg tablet Indomethacin 25mg capsule Isoniazid 300mg tablet Isosorbide mono 30mg ertablet Isosorbide mono 60mg ertablet Benzotropine 2mg tablet Klorcon 10 - 10meq er tablet Klorcon m10 tablet Klorcon 8 tablet 8meq er Lactulose 10gm/15 syrup Levothyroxin 100mcg tablet Levothyroxin 112mcg tablet Levothyroxin 125mcg tablet Levothyroxin 175mcg tablet Levothyroxin 150mcg tablet Levothyroxin 25mcg tablet Levothyroxin 50mcg tablet Levothyroxin 75mcg tablet Levothyroxin 88mcg tablet Levothyroxine 200mcg tablet Lidocaine 2% viscous solution Lisinopril 10mg tablet Lisinopril 2.5Mg tablet Lisinopril 20mg tablet Lisinopril 5mg tablet Lisinopril-hctz 10-12.5Mg tablet Lisinopril-hctz 20-12.5Tablet</p>	<p>Lisinopril-hctz 20-25mg tablet Lithium carb 300mg capsule Loratadine 5mg/5ml syrup Loratadine 10mg Lovastatin 10mg tablet Lovastatin 20mg tablet Mag64 64mg tablet Magnesium oxide 400mg tablet Meclizine 12.5Mg tablet Meclizine 25mg tablet Medroxyprogesterone ac 10mg tablet Medroxyprogesterone ac 2.5Mg tablet Medroxyprogesterone ac 5mg tablet Megestrol 20mg tablet Meloxicam 15 mg tablet Meloxicam 7.5 Mg tablet Methylprednisolone 4mg tablet Methylprednisolone 4mg dosepak Metformin 1000mg tablet Metformin 500mg tablet Metformin 500mg er tablet Metformin 850mg tablet Metoclopramide 10mg tablet Metoclopramide 5mg/5ml syrup Metronidazole 250mg tablet Metronidazole 500mg tablet Methyldopa 250mg tablet Methyldopa 500mg tablet Metoprolol 100mg tablet Metoprolol 25mg tablet Metoprolol 50mg tablet Methyldopa 250mg tablet Methyldopa 500mg tablet Metoprolol 25mg tablet Metoprolol 25mg tablet Metoprolol 50mg tablet Multi vitamin 0.25Mg chewable Multi vitamin/fl/fe chewable Multi vitbet /fl 1mg chewable Multi vitbet 0.5Mgfl chewable Naproxen 375mg tablet Naproxen 500mg tablet Natalcare pic tablet Natalcare plus tablet Nadolol 20mg tablet Nadolol 40mg tablet Neo/poly/dex 0.1% Ophthalmic ointment Neo/poly/dex 0.1% Ophthalmic suspension Nortriptyline 10mg capsule Nortriptyline 25mg capsule Nystatin 100000u cream 15gm Nystatin 100000u cream 30gm Nystatin ointmentment 15gm Nystatin ointmentment 30gm Nystatin/triam ointment 15gm Nystatin/triam cream 15gm Nystatin/triam cream 30gm Oxybutynin 5mg tablet Paroxetine 10mg tablet Paroxetine 20mg tablet Penicillin vk 250/5ml solution 100ml Penicillin vk 125/5ml solution 200ml Penicillin vk 250mg tablet Phenazopyridine 100mg tablet Phenazopyridine 200mg tablet Pindolol 10mg tablet Pindolol 5mg tablet Pilocarpine 1% ophthalmic solution Pilocarpine 2% ophthalmic solution Piroxicam 20mg capsule Polymixin sulf/tmp solution Potassium chloride 10% liquid Pravastatin 10mg tablet Pravastatin 20mg tablet Pravastatin 40mg tablet Pravastatin hcl 1mg capsule Prazosin hcl 2mg capsule Prazosin hcl 5mg capsule Prednisone 10mg doespack 48ct Prednisone 10mg tablet Prednisone 10mg dosepack 21ct Prednisone 2.5Mg tablet Prednisone 5mg tablet Prednisone 5mg dosepack 48ct Prednisone 20mg tablet Prednisone 5mg 6 day dosepack Prenatal rx tablet Promethazine 25mg tablet Promethazine 6.25/5Ml syrup Promethazine dm syrup Propranolol 20mg tablet Propranolol 10mg tablet Propranolol 40mg tablet Propranolol 80mg tablet Prochlorperazine 10mg tablet Ranitidine 150mg tablet Ranitidine 300mg tablet Salsalate 500mg tablet Selenium sul 2.5% Lotion Smz/tmp 200mg/40mg/5ml suspension Smz/tmp 400mg/80mg tablet Smz/tmp ds 800/160 tablet Sotalol hcl 80mg tablet Spironolactone 25mg tablet Sulfacetamide sod 10% ophthalmic soln Terazosin 10mg capsule Terazosin 1mg capsule Terazosin 2mg capsule Terazosin 5mg capsule Tetracycline 500mg capsule Tetracycline 250mg capsule Thioridazine 25mg tablet Thioridazine 50mg tablet Thiothixene 2mg capsule Tobramycin 0.3% Ophthalmic solution Tramadol hcl 50mg tablet Trazodone 100mg tablet Trazodone 150mg tablet Trazodone 50mg tablet Triamcinolone 0.025% Cream 15gm Triamcinolone 0.025% Cream 80gm Triamcinolone 0.1% Cream 15gm Triamcinolone 0.1% Cream 80gm Triamcinolone 0.1% Ointmentment 15gm Triamcinolone 0.1% Ointmentment 80gm Triamcinolone 0.5% Cream15gm Triam/hctz 37.5/25 Capsule Triamt/hctz 37.5/25 Tablet Triamt/hctz 75/50mg tablet Trivent dpc6215/syrup Trihexyphen 2mg tablet Verapamil 120mg tablet Verapamil 80mg tablet Warfarin 5mg tablet Warfarin 5mg compliance pack</p>
--	--	--	---	---	--